
100

101

2

B - HEAD GROUP

C - MOTOR ASSEMBLY

D - GUARD & GEARBOX GROUP

E- HANDLES GROUP 

9

10

13

1

3

4
5

7

8

6

2

11
12

7

1

1

1

4

5

6
7

8

9

10

11

12

13

2
3

2

1

3
4

6 5

7

8

9

10

Service Parts List R165 CCS
 LI 18VCordless R165 Multi Circular Saw

V1.0

C16 REMOVEDALL PARTS

066-0001
066-0001A
066-0004
066-0004A

A - BASE PLATE GROUP

1

3
4

5
6

7

8

10
11

20

1923

24

19

21

22

9

12

13
14

17

18

15

16

2



A1   066-0134 FRONT BEVEL LEVER CIRCLIP NUT M6 1

A2 F-ECLIP-11-100-ST-BO E-CLIP EXTERNAL HEAVY 1

A3   066-0120 FRONT BEVEL LEVER 1

A4   F-W-M6-ST-BO F-W-M6-ST-BO 1

A5   F-CB-M6-23-ST-BO F-CB-M6-23-ST-BO 1

A6   F-SHCS-M4-8-ST-BO F-SHCS-M4-8-ST-BO 2

A7   F-W-M4-ST-BO F-W-M4-ST-BO 2

A8   066-0124 BASE LEADING EDGE METRIC 1

A9 F-SPHT-M4-6-ST-BO SCREW BUTTON TORX STEEL BO M4 6MM 1

A10   066-0137 BEVEL POINTER 1

A11   066-0123 FRONT BEVEL SHEET METAL ARM 1

A12   F-SHCS-M5-10-ST-BO F-SHCS-M5-10-ST-BO 1

A13   027-0159 65MN SPRING STEEL WIRE 1

A14 F-SDH-600-40-ST-BO F-SDH-600-40-ST-BO 1

A15   066-0126 BASE PARALLEL GUIDE KNOB 1

A16   066-0136 PARALLEL GUIDE 1

A20   066-0121 DIE-CAST BASE 1

A23   066-0122 FRONT BEVEL MARKINGS PLATE 1

A24   F-SCHPZ-M3-2.5-ST-BZP F-SCHPZ-M3-ST-BZP 1

B1 F-SDL-4-20-ST-BO PIN SELOC 4.0X20.0MM 1

B2   066-0108 BLADE LOCK PIN 1

B3   066-0115 BLADE LOCK SPRING 1

B4   046-0124 GUARD STOP 1

B5 F-SPHPZ-M4-18-ST-BO SCREW BUTTON SOCKET STEEL BO M4 18MM 1

B6   F-SCHPZ-M4-8-ST-BO F-SCHPZ-M4-8-ST-BO 2

B7   066-0133 DUST PORT 1

B8 F-CB-M6-21-ST-BO F-CB-M6-21-ST-BO 1

B9 F-W-M6-ST-BO F-W-M6-ST-BO 1

B10   066-0118 DEPTH GAUGE LEVER BAR 1

B11   066-0119 DEPTH GAUGE LEVER 1

B12 F-SPHPZ-M4-18-ST-BO SCREW BUTTON SOCKET STEEL BO M4 18MM 1

B13   066-0131 HEAD DIE-CASTING 1

C2 F-SHCS-M4-15-ST-BO SCREW CAP SOCKET STEEL BZP M4 15MM 4

C3 F-SWA-M4-ST-BO Washer Spring M4 Steel BO 4

C100 066-0092 MOTOR SUB ASSEMBLY 1

D1   027-0158 BLADE BOLT 1

D2   088-0110 FLANGE OUTER 1

D3 F-SBHS-M4-10-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M4 10MM 1

D4   066-0135 BLADE GUARD LEVER 1

D5   027-0157 BLADE GUARD COIL SPRING 1

D6   066-0116 BLADE GUARD (PLASTIC) 1

D7   027-0160 BLADE GUARD TORSIONAL SPRING 1

D9   088-0111 FLANGE INNER 1

D10 F-SPHT-M5-18-ST-BO SCREW BUTTON TORX STEEL BO M5 18MM 3

D101 066-0093 GEARBOX SUB ASSEMBLY 1

E01 F-SBHS-M4-14-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M4 14MM 9

E02   066-0112 CHAMSHELL MOTOR ENDCAP 1

E04 F-SPHT-M5-50-ST-BO Screw Button Torx Steel BO M5 50MM 2

E05   066-0110 LEFT CLAMSHELL HOUSING 1

E06   066-0114 TRIGGER LOCK OFF BUTTON SPRING 1

E07   066-0113 TRIGGER LOCK OFF BUTTON 1

E08   066-0109 TRIGGER 1

E09 F-SPHPZ-M5-30-ST-BO Screw Button Socket Steel BO M5 30MM 2

E10   066-0111 RIGHT CLAMSHELL HOUSING 1

E11   068-0130 SPEED CONTROLLER 1

E12   068-0131 SOFT START PCB 1

E13   F-HEXKEY-M6-ST-BO M6 ALLEN KEY 1

No. Part Code Description Qty


